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R HENESELWAZASE Dongguan xiangyu industrial co., LTD
BIEAAIMAE . R B0 E O ES49A— ) B Workshop on the first floor, 49A,

huangdong tianxin road, fenggang town
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Longhua Experimental Base: No. 114, Minkang North Road, Minzhi Avenue, Longhua District, Shenzhen Tel:0755-27528955
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FEMAFR:  Kn95EE AP # KN95 medical Protective mask

I
L —
BRI/ M
EFRAR: e

EPERr: RFETHBLWAMAE Dongguan xiangyu industrial co.,LTD
ArEpfr il R BT E O BR49A— B4 B Workshop on the first floor, 49A, huangdong tianxin

road, fenggang town
Famsc: 704
A
m#AE: ——————————————
R AIRE S fid:  [E%. Normal.

EJ | =E igu\ H

FIHAr: REMHBLWAHRAE Dongguan xiangyu industrial co.,LTD
ZACEfrsthhl: R BB R M 0 B§49A—#E) B Workshop on the first floor, 49A, huangdong tianxin

road, fenggang town
ZHEAAIHIE: 13480877207
SEpraEn

SE ..

ZEEM: 2020402 H29H

BRAH: BRI

B AM: 20209E02H29H % 20204:03H10H
KRIEF &M (18~25) 'C  (30~70) %RH
HIERKHE:  GB 19083-2010

RS
WHE 7

6930401
&R

Krlik4E: GB 19083-2010%4H 5 712 brE ILFY fland other method standards refer to next

pages

ESEEE N DB

Test result refer to next pages.
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Test Item Requirement Test Result Pasilt
1. 8 FNose clip (GB 19083-2010) e

(GB 19083-2010) 4. 2. 1%%
4. 2. 1Requirement
| 4. 2. 2%

4. 2. 2Requirement

2. I'1 8 HiMask
string

(GB 19083-2010) M 887 R 1 T {8

The Mask string is easy to
ad just

=10N

1#~3#FF & Conformity

1#~38%F & Conformity

(GB 19083-2010)

7§ &Conformi ty

A FiALHE £ fhUnpretreated
sample:

1# 2% 3% 4%
17.4N 10.8N 12.9N 12.5N

1# 2% 3# 4#
21.7N 16.2N 18.4N 13.3N

FAbHE FE fiPretreated sample:

Conformity

w"E

Conformity

e
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WEMS: WT204014886

W, 3£ 7 |

3% 5 H

Test Item Requirement

BINES R
Test
Result

kW & R

Test Result

3. WIEHE

Filtration

128
Grade
=95

24k 3%%
Grade Grade

efficiency (%) =99 299.97

(GB 19083-2010)

4. S UPE AT
Airflow resistance
W< BH 7
Inhalation
resistance (Pa)

(GB 19083-2010)

<343.2

(GB 19083-2010) 2 Grade
R FAL T fUnpretreated
sample:

1# 28 38

99.93 99.88 99.94

b FEFE fiPretreated sample:
1% 28 38
99.95 99.94 99.95 \

S BikiAerosol chamber:
NaCl
BRI B concentration of
Aerosol chamber: 15mg/m®
/5 ¥ Temperature: 23.0°C
FHXTE B relative humidity:
35. 4%

(RiE#iEFlow meter:
85L/min)

iy

Conformity

(GB 19083-2010)

A FiAbEFE S Unpretreated
sample:
1#
79. 6

2%
66. 4

3#
67. 1

Tlisb B fPretreated sample:
1# 28 38
74.7 63.2 68.8

i /% Temperature: 23.0°C
HHXHEERelative humidity:
35. 4%

(R EFlow meter:
85L/min)

g
DDDDI:I 00




wd) YT A BT
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Test Item Requirement Test Result Rasiilt
5. & ML 5 1 YY/T 0691-2008) RS

Synthetic blood
penetration
(GB 19083-2010)

6. REHUL M (%)
Resistance to
surface wetting
(Grade)

(GB 19083-2010)

icroorganisms
(GB 19083-2010)

TR B VE S 8
(CFU/g)

Total amount of
bacterial colony
K 18
Coliform group
BRPRAT 18
Pseudomonas
aeruginosa
RO &R
Staphylococcus
aureus

VAU R
Streptococcus
hemolyticus
SUIRT B9 2 8
lotal amount of

fungal co ony
Lefu/p)

F. [DEXY

synthetic blood

of the mask

<200

AT tHNo detected
AN HHNo detected

AP HiINo detected

A13K HiNo detected

=100

FLSEPAY O T AR 7 B 1%

No any penetration of

penetration on the inside

L~ 58 1P 0 oK Y B2 0%

No any penetration of
synthetic blood penetration on
the inside of the mask
(BRI Bk Synthetic blood
volume: 2mL; Jk/jPressure:

10. 7kPa)

(GB/T4745-2012)
1# 2# 3%

4 4 4
(K The water temperature:
20545C)

(GB 15979-2002)

<4

AR tHNot detected
A K HiNot detected

A HNot detected

AR tHNot detected

<4

Conformity

Sy

Conformity

iy

Conformity
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Test Item Requirement * A & & e
Test Result Test

R LB H (GB/T14233.1-2008) Rﬁﬂt

(u g/8)
E Conformi ty

esidual ethylene

xide
-2010) [<10
(GB 19083 *‘ﬁtﬂl\’o detected
(TR HMR: 5.0 ug/g)
(detection 1limit:5.0p g/g)

A1 RE
Eififxffsistance (GB 19083-2010) TN
g R 1] (s) Conformity

Afterflame time |

(s) ;

(GB 19083-2010) [<5 AL FERE ShUnpretreated ‘
sample: \
1% 28
0.0 0.0

AL B fhPretreated sample:
1# 28
0. 0 0.0

SkERIZBNER#E E The linear

velocity of the head mould:

60mm/ s
[ 5 AR5 2% T 20mm Ak £ K A6 1
. 807°C

Flame temperature at 20mm from
the top of the burner: 807C
(RIS fE: THD

(Gas: butane)

;_ M,

T , .
. stftn:ﬂ%utpxﬁ?ﬁ, WYY %%, The Chinese version of this test report is the
3 %d one, the English version is only for reference.
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gEmERCE, MR Bk,
9 . of temperature and humidity Pretreatment jg 4 follows
The S§38i2' 5) 'C A1 (851 5) WAHAFIR i HA iy g o (24+1)
") ﬁace at 38 = 2.5) C and (85 + 5)% relayiye
) E(0£3) T TRASALHE (244 1) p
b reatment in dry environment at (70 + 3) C for (24 * 1) hours
) (30£9) CIBHE (24£1) b

place at (30 £ 3) C for (24 + 1) hours;

pRERAKE EER/E5h, FHET R

After the sample temperature is restored tq room temperature for 5

humidity fop (24

shall be carried out again.

3. #MmE Photo(s) of the sample(s):

PLF4H  END OF REPORT

R e |
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* 1 hours;

hours, the test
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